

検査證明書

INSPECTION CERTIFICATE

TEST CERTIFICATE

INI STEEL COMPANY
 이니엔더이 스틸 주식회사
 Inis Engineering & Steel Co., Ltd.
 Head Office : Sang-Hyun-Dong, Dong-Gu, Seoul, Korea

證明書號 Certificate No. **IN20040800020 - 3**
 船檢明書號碼 Class Cert. No.
 發行日 Date of Issue **2004-08-10**

42004080005

DESCRIPTION OF GOODS:
 PLATE HOT ROLLED S. BELT AND FLANGE BEAMS
 A.I.M. A36/A572 G50/A99/504

品名 Dimensions & Length	製鋼番號 Heat No.	數量 (PCS) 數量 (kg)	化學成分 Chemical Composition						機械性能 Mechanical Properties			衝擊試驗 Impact Test	
			C	Si	Mn	P	S	AS	YS	TS	EL		AVG
BX4X10 30.00 FT	D 045508	132	30	2	3	24	24	24	24	24	24	24	3
		23,592	7	6	19	19	19	19	19	19	19	19	
BX4X10 30.00 FT	D 045510	563	32	2	3	26	26	26	26	26	26	26	3
		65,163	6	9	19	19	19	19	19	19	19	19	
BX4X10 30.00 FT	D 045511	444	33	3	1	29	29	29	29	29	29	29	3
		80,564	8	7	15	15	15	15	15	15	15	15	
BX4X10 30.00 FT	D 045512	103	30	3	2	20	20	20	20	20	20	20	3
		19,543	7	5	17	17	17	17	17	17	17	17	
BX4X13 30.00 FT	D 045507	72	36	2	4	25	25	25	25	25	25	25	3
		87,392	8	7	19	19	19	19	19	19	19	19	
BX4X13 30.00 FT	D 045508	183	33	3	2	27	27	27	27	27	27	27	3
		67,563	8	10	18	18	18	18	18	18	18	18	
BX4X13 30.00 FT	D 045509	55	41	3	2	30	30	30	30	30	30	30	3
		59,500	11	9	16	16	16	16	16	16	16	16	
BX4X15 30.00 FT	D 045501	132	37	3	4	34	34	34	34	34	34	34	3
		25,504	9	12	16	16	16	16	16	16	16	16	
BX4X15 30.00 FT	D 045503	60	36	2	3	30	30	30	30	30	30	30	3
		16,223	8	9	19	19	19	19	19	19	19	19	
SUB TOTAL		2,143											
		353,543											

3) Impact Specimen Size

c) Gauge length: 210 mm

(注) (1) Issued by INI STEEL COMPANY

[Signature]

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MANUFACTURED AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.

品質保證Team
 MCR of O.A. Team